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4 Test Summary

Test Item Section Result
Antenna requirement FCC part 15.203/15.247 (c) Pass
AC Power Line Conducted Emission FCC part 15.207 Pass
Conducted Peak Output Power FCC part 15.247 (b)(3) Pass
Channel Bandwidth & 99% OCB FCC part 15.247 (a)(2) Pass
Power Spectral Density FCC part 15.247 (e) Pass
Band Edge FCC part 15.247(d) Pass
Spurious Emission FCC part 15.205/15.209 Pass
Remark: Test according to ANSI C63.10:2013
Pass: The EUT complies with the essential requirements in the standard.
Measurement Uncertainty
No. Item Measurement Uncertainty
1 Radio Frequency +7.25%108
2 Duty cycle 10.37%
3 Occupied Bandwidth +3%
4 RF conducted power +0.75dB
5 RF power density +3dB
6 Conducted Spurious emissions +2.58dB
7 AC Power Line Conducted Emission +3.44dB (0.15MHz ~ 30MHz)
13.1dB (9kHz-30MHz)
1+3.8039dB (30MHz-200MHz)
8 Radiated Spurious emission test +3.9679dB (200MHz-1GHz)
+4.29dB (1GHz-18GHz)
1+3.30dB (18GHz-40GHz)
9 Temperature test +1°C
10 Humidity test 3%
11 Time +3%
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5 General Information

5.1 General Description of EUT

Product Name: Pet Feeder

Model No.: 6301923

Test sample(s) ID: GTSL2024090360-1

Sample(s) Status Engineer sample

S/IN: N/A

Operation Frequency: 802.11b/802.11g/802.11n(HT20): 2412MHz~2462MHz

Channel numbers: 802.11b/802.11g /802.11n(HT20): 11

Channel separation: 5MHz

Modulation technology: 802.11b: Direct Sequence Spread Spectrum (DSSS)
802.119/802.11n(HT20):
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type: PCB Antenna

Antenna gain: 2.04 dBi

Power supply: 5Vdc,1A

Remark:

1. Antenna gain information provided by the customer
2. The relevant information of the sample is provided by the entrusting company, and the laboratory is not
responsible for its authenticity.
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Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected

channel see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

Lowest channel 2412MHz
Middle channel 2437MHz
Highest channel 2462MHz
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5.2

Test mode

Transmitting mode Keep the EUT in continuously transmitting mode

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode 802.11b 802.11¢g 802.11n(HT20)
Data rate 1Mbps 6Mbps 6.5Mbps

5.3

Description of Support Units

Manufacturer Description Model Serial Number

SHENZHEN XED POWER SUPPLY CO.,LTD Power Adapter XED-UL050100CU N/A

5.4

Deviation from Standards

None.

5.5

Abnormalities from Standard Conditions

None.

5.6

Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files.

o ISED—Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered by
Certification and Engineering Bureau of ISED for radio equipment testing.

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.7

Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

5.8

Additional Instructions

Test Software Special test command provided by manufacturer

Power level setup Default
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6 Test Instruments list
Radiated Emission:
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. e vy) (D)
1 o Sgr:; rrﬁ)”eicm'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | June 22, 2024 |June 21, 2027
2 Control Room ZhongYu Electron | 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 April 11, 2024 | April 10, 2025
, - SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 19, 2023 |March 18, 2025
Double -ridged SCHWARZBECK . :
5 e ho MESS-ELEKTRONIK BBHA 9120 D GTS208 | April 17,2023 | April 16, 2025
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 ¥jgiebartd Radip Rohde & Schwarz CMWS500 GTS575 | April 11, 2024 | April 10, 2025
Communication Tester
8 Loop Antenna ZHINAN ZN30900A GTS534 | Nov. 13, 2023 | Nov.12, 2024
9 Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 | April 11,2024 | April 10, 2025
10 |[Amplifier(1GHz-26.5GHz) HP 8449B GTS601 April 11, 2024 | April 10, 2025
11 Ham Antanngiacts: / UG-598A/U GTS664 | Oct. 29,2023 | Oct. 28, 2024
26.5GHz)
Horn Antenna
12 (26.5-40GHz) A.H Systems SAS-573 GTS665 Oct. 29, 2023 | Oct. 28, 2024
FSV:-Signal Analyzer 3
13 (10Hz-40GHz) Keysight FSV-40-N GTS666 | March 12, 2024 [March 11, 2025
14 Amplifier / LNA-1000-30S GTS650 | April 11,2024 | April 10, 2025
15 CDNE M2+M3-16A HCT 30MHz-300MHz GTS692 | Nov. 08, 2023 | Nov.07, 2024
16 Wideband Amplifier / WDA;OSL%O;OOO_ GTS602 | April 11,2024 | April 10, 2025
17 Thermo meter JINCHUANG GSP-8A GTS643 | April 18,2024 | April 17, 2025
18 RE cable 1 GTS N/A GTS675 July 02. 2024 | July 01. 2025
19 RE cable 2 GTS N/A GTS676 July 02. 2024 | July 01. 2025
20 RE cable 3 GTS N/A GTS677 July 02. 2024 | July 01. 2025
21 RE cable 4 GTS N/A GTS678 July 02. 2024 | July 01. 2025
22 RE cable 5 GTS N/A GTS679 July 02. 2024 | July 01. 2025
23 RE cable 6 GTS N/A GTS680 July 02. 2024 | July 01. 2025
24 RE cable 7 GTS N/A GTS681 July 05. 2024 | July 04. 2025
25 RE cable 8 GTS N/A GTS682 July 05. 2024 | July 04. 2025
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Conducted Emission

2 Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (inm-ddziyiilisainmidd-yy)
il Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 | July 12,2022 | July 11, 2027
2 EMI Test Receiver R&S ESCI 7 GTS552 |April 11, 2024 | April 10, 2025
3 LISN ROHDE & SCHWARZ ENV216 GTS226 | April 11, 2024 | April 10, 2025
4 Coaxial Cable GTS N/A GTS227 N/A N/A
5 EMI Test Software AUDIX E3 N/A N/A N/A
6 Thermo meter JINCHUANG GSP-8A GTS642 | April 18, 2024 | April 17, 2025
7 Absorbing clamp Eleftiontic. MDS21 GTS229 | April 11, 2024 | April 10, 2025
Feinmechanik
8 ISN SCHWARZBECK NTFM 8158 GTS565 | April 11, 2024 | April 10, 2025
9 High voltage probe SCHWARZBECK TK9420 GTS537 | April 11, 2024 | April 10, 2025
10 Antenna end assembly Weinschel 1870A GTS560 |April 11, 2024 | April 10, 2025
RF Conducted Test:
: - Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (min-dtiyy) o
MXA Signal Analyzer Agilent N9020A GTS566 April 11, 2024 April 10, 2025
2 EMI Test Receiver R&S ESCI 7 GTS552 April 11, 2024 April 10, 2025
PSA Series Spectrum . , :
3 Analyzer Agilent E4440A GTS536 April 11, 2024 April 10, 2025
MXG vector Signal : . .
4 Garerator Agilent N5182A GTS567 April 11, 2024 April 10, 2025
ESG Analog Signal : p .
5 Genatator Agilent E4428C GTS568 April 11, 2024 April 10, 2025
USB RF Power Sensor DARE RPR3006W GTS569 April 11, 2024 April 10, 2025
RF Switch Box Shongyi RFSW3003328 GTS571 April 11, 2024 April 10, 2025
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 11, 2024 April 10, 2025
Chamber
9 Thermo meter JINCHUANG GSP-8A GTS641 April 18, 2024 April 17, 2025
General used equipment:
3 Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. {imnasd a1 (i)
1 Barometer KUMAO SF132 GTS647 | April 18, 2024 | April 17, 2025
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7 Test results and Measurement Data

7.1 Antenna requirement

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antennas are PCB Antenna, the best case gain of the antennas are 2.04dBi, reference to the
appendix Il for details
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7.2 Conducted Emissions

Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) T R
0.15-0.5 66 to 56 56 to 46~
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane
40cm 40cm 80
Imm cm
AUX AC power
Equipment E.U.T
EMI
Receiver

Test table/Insulation plane

Remark:

EU T Equipment Lindar Test

LIS Line Impedence Stabilizalion Nefwork
Test table freight=0 s

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 24.5°C Humid.: 50% Press.: 1010mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Measurement data

Line:

80.

70

60

50

40

30

20

0 dBuv

\._

FCC K

al

t15 CE-Class B_QP

1

o

=

it
gy

f
!

N

W ' WW MMWM%MW J\&\[\Wpeak
i h | AVG
0.0
0.150 (MHz) 30.000
No. | "y " | (@buvy | (@) | (@Buv) | @Buv) | (aB) | P |PIF
1 0.1500 26.86 9.81 36.67 66.00 (-29.33| peak | P
2 0.1725 10.24 9.78 2012 B4B84 |-3472( AVG | P
3 0.2310 26.13 9.75 35.68 62.41 (-2653| peak | P
4 0.2310 11.95 9.75 21.70 5241 [-30.71| AVG | P
5 0.4650 32.26 9.71 41.97 660 |-1463( peak | P
& 0.4650 20.51 9.7 30.22 4660 |[-1638| AVG | P
7 0.68745 26.93 9.67 36.60 56.00 |-1940( peak | P
8 0.8790 13.29 9.66 22.95 46.00 |-23.05| AVG | P
9 1.9815 8.94 972 18.66 46.00 |-27.34| AVG | P
10 21795 2223 9.72 31.95 56.00 |-2405( peak | P
" 13.7985 28.73 9.88 38.61 60.00 |-21.39( peak | P
12 14.1720 10.00 9.89 19.89 50.00 ([-3011| AVG | P

Global United Technology Services Co., Ltd.
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Neutral:

20.0 dBu¥

70

60 \ FOC Pant15 CE-Class B_QP

50

s |

5.9190 2214 9.74 31.88 60.00 |-28.12| peak
13.2990 25.26 9.88 3514 60.00 |-24.86| peak
13.4520 499 9.88 14.87 50.00 ([-35.13| AVG

40
1 1
30 [ AR T g | By 4 ngg ﬁj |
MU VAPV g B

= felif WY ALV¥E e N T e

i MJW\%WMG

0.0

0.750 (HHz) 30.000
wo. | Freaercy [Resdng [ Factr [ vove T Lot [Mergn] oo
1 0.2265 26.04 9.76 35.80 62.58 |-26.78| peak | P
2 0.2310 11.38 9.76 21.14 K241 [-3127) AVG | P
3 0.4470 30.71 9.72 40.43 56.93 |-1650| peak | P
4 0.4470 2543 972 35.15 4693 |[-11.78] AVG | P
5 0.9915 22 .56 9.64 3220 56.00 |-2380| peak | P
6 1.0500 13.50 9.64 23.14 46.00 |-2286| AVG | P
7 2.0310 20.47 9.72 30.19 56.00 |-2581| peak | P
8 2.0760 9.61 9.72 19.33 4600 ([-2667| AVG | P
9 55725 8.06 9.73 17.79 50.00 |-3221] AVG | P
10 P
11 P
12 P

Notes:

il
2.

3.
4.

An initial pre-scan was performed on the line and neutral lines with peak detector.

Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.

Final Level =Receiver Read level + LISN Factor + Cable Loss

If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet

both limits and measurement with the average detector receiver is unnecessary.
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7.3 Conducted Output Power

Test Requirement :

FCC Part15 C Section 15.247 (b)(3)

Test Method :

ANSI| C63.10:2013

Limit:

30dBm

Test setup:

Power Meter

i i o
i i o

i I o | o
i o o

(C

== E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details
Test results: Pass
Measurement Data
Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20)
Lowest 17.76 15.71 14.34
Middle 18.54 16.87 16.42 30.00 Pass
Highest 19.10 17.75 16.80
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7.4 Channel Bandwidth

Test Requirement :

FCC Part15 C Section 15.247 (a)(2)

Test Method :

ANSI| C63.10:2013

Limit:

>500KHz

Test setup:

Spectrum Analyzer

o I o f
Fa o I o f
o o
[ o I o f
= |

Fi

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Channel Bandwidth (MHz) o
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT20)
Lowest 11.25 16.41 17.35
Middle 9.96 16.38 17.42 >500 Pass
Highest 10.01 16.43 17.32
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Test plot as follows

802.11b

802.11g

Agilent Spectrum Analyzer - Occupied BW.

\gilent Spectrum Analyzer - Occupied BW.

=}
HIFGain:Low

Hz
‘AvglHold>10110

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

10 dBidiv Ref 20.00 dBm
g

Ref 20.00 dBm

10 dBidiv
g

it Spectrum Analyzer - Occupi
A

ALIGNAUTO

[Span 40.000 MHz

7000000 GHz

44:45AM Sep
St

Ra None

RL R [50% AC

‘Center 2412 GHz Span 40 MHz Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms| #Res BW 100 kHz #VBW 300 kHz Sweep 5ms

Occupied Bandwidth Total Power 19.3 dBm Occupied Bandwidth Total Power 15.4 dBm

14.738 MHz 16.399 MHz

Transmit Freq Error 79.745 kHz OBW Power 99.00 % Transmit Freq Error 10.169 kHz OBW Power 99.00 %

x dB Bandwidth 11.25 MHz x dB -6.00 dB x dB Bandwidth 16.41 MHz x dB -6.00 dB
s fysmamus s s

Lowest channel

ALIGUAUTO

12:00:46PM S2p 24,2024

[Span 40.000 MHz

3
437000000 GHz

Radio Std: None

GH
& Trig ‘AvglHold:>10/10 ‘AvglHold>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
10 10
00 - 0w
100 100 i
00 200
0 - 00 -
00 00
0 500
600 500
700 700
Center 2.437 GHz Span 40 MHz, Center 2.437 GHz Span 40 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms| #Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power 21.0 dBm Occupied Bandwidth Total Power 16.9 dBm
14.702 MHz 16.376 MHz
Transmit Freq Error 97.624 kHz OBW Power 99.00 % Transmit Freq Error 35.742 kHz OBW Power 99.00 %
x dB Bandwidth 9.958 MHz x dB -6.00 dB x dB Bandwidth 16.38 MHz x dB -6.00 dB
usc fgsmams s Tgsmams

ALIGNAU

Middle channel

RL
Ref Value 20.00 dBm

2000000 GHz

pectrum Analyzer - Occupied BW

BLIGNAUT

11158:321 52p.

Radio Std: None

GH
o T ‘AvglHold:>10/10 o T ‘AvglHold> 10110
#FGain:Low #Atten: 30 dB #IFGain:Low #Atten: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBIdiv Ref 20.00 dBm
Log o0 \ \
10 10
100 10
200 200
00 00
00 00
=00 500
600 0.
700 700
Center 2.462 GHz Span 40 MHz, Center 2.462 GHz Span 40 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms| #Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power 21.5 dBm Occupied Bandwidth Total Power 17.6 dBm
14.749 MHz 16.389 MHz
Transmit Freq Error -10.894 kHz OBW Power 99.00 % Transmit Freq Error 5.337 kHz OBW Power 99.00 %
x dB Bandwidth 10.01 MHz x dB -6.00 dB x dB Bandwidth 16.43 MHz x dB -6.00 dB
s Tgsmams s Igsmams

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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802.11n(HT20)

AL ; 12111:14PM Sep24, 2024
412000000 G Radio ne

o Trig:FreeRun ‘Avg|Hold>10110
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

10 dBidiv Ref 20.00 dBm

100
500

700

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 14.4 dBm
17.5619 MHz
Transmit Freq Error 55.138 kHz OBW Power 99.00 %
x dB Bandwidth 17.35 MHz xdB -6.00 dB
so Igsmamns

Lowest channel

Agilent Spectrum Analyzer - Occupied BW.

el
#FGain:Low

LIGN AUTC
er Freq: 2437000000 GHz
& Run ‘AvglHold:>10110

01:35:37 PM Sep 24, 2024
Radio Std:

Radio Device: BTS

10 dB/div Ref 20.00 dBm
Log

000

200

300

100

500

700

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 16.4 dBm
17.500 MHz
Transmit Freq Error 12.758 kHz OBW Power 99.00 %
x dB Bandwidth 17.42 MHz xdB -6.00 dB
so fgsmams

Middle channel

Agilent Spectrum Analyzer - Occupied BW.
AL 3 C

L 500 AC
'Span 40.000 MHz

HIFGain:Low

10 dBidiv Ref 20.00 dBm

Log
100

000

100

200

00

500

800

700

Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 16.7 dBm
17.527 MHz
Transmit Freq Error -4.005 kHz OBW Power 99.00 %
x dB Bandwidth 17.32 MHz xdB -6.00 dB
s Igsmanus

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.5 Power Spectral Density

Test Requirement:

FCC Part15 C Section 15.247 (e)

Test Method:

ANSI| C63.10:2013

Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer
o
Fa -~ B30
s o
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details
Test results: Pass
Measurement Data
Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g 802.11n(HT20) (dBm/3kHz)
Lowest -8.396 -14.141 -15.855
Middle -6.048 -10.107 -14.254 8.00 Pass
Highest -7.368 -10.711 -12.927

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test plot as follows:

802.11b | 802.11g

‘Agilent Spectrum Analyzer - Swept SA

‘Agilent Spectrum Analyzer - Swept SA
RL

3 RE 505 AC E ALIGNAUTO ALIGNAUTO (02:50:26PM S2p 24, 2024
Marker 1 2.411560000000 GHz Avg Type: Log-Pwr Avg Type: Log-Pur TRA
B Trig: Free Run ‘AvglHold:>1001100 st GO Trig:FreeRun ‘AvglHold:>1001100
Atten: 30 dB w Atten: 30 dB
Mkr1 2.411 56 GHz Mkr1 2.416 72 GHz
Ref Offset 2.04 dB Ref Offset 2.04 dB
[ogerdiv__Ref 22.04 dBm -8.396 dBm [ogerdiv__Ref 22.04 dBm -14.141 dBm
20 20
” ¢ - R
180 180
280 280
80 30
480 480
f
680
Center 2.41200 GHz Span 40.00 MHz Center 2.41200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
s figsns s figsns

Lowest channel

Agilent Spectrum Analyzer - Swept SA
RL 3

Agilent Spectrum Analyzer - Swept SA
R

T 3 0a 4 SENSEINT| SOURCE GFF | ALIGAUTO 02:14:11PM Sep 24,2024 ALIGVAUTO (02:41:299M S2p 24, 2024
m@ X i Avg Type: Log-Pur TRACE Avg Type: Log-Pur
T e R NN EN PO Fast GO Trig: Free Run ‘AvglHold:>100/100 RE M ‘AvglHold:>100/100
IFGain:Low Atten: 30 df ot j 4
Mkr1 2.437 76 GHz Mkr1 2.436 68 GHz
Ref Offset 2.04 dB Ref Offset 2.04 dB
[ggeidiy_ Ref 22.04 dBm -6.048 dBm [ggeidiy_ Ref 22.04 dBm -10.107 dBm
E E
204 208
7.9 . 79 &
A
180 180 ¥
20 20 f
380 380
. 480
530 580 A i
5ol 8
Center 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
s Igsmams s Tgsmams

Middle channel

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

AL T SENSEINT| SOURCE GFF | ALIGNAUTO 02i24:05PM S2p 24,2024
7 Type: Log-Pwr TRACE 3 g Type: Log-Pwr
Marker 1 2.462240000000 GHz - Avg Hold> 1001100 T;ZE Mmoo . Avg|Hold:>100/100 W
Mkr1 2.462 24 GHz Mkr1 2.461 72 GHz
Ref Offset 2.04 dB Ref Offset 2.04 dB
[ggeidiy_Ref 22.04 dBm -7.368 dBm [ggeidiy_Ref 22.04 dBm -10.711 dBm
20 120
208 204
0 R
180 180 |
|
20 20
80 80
480 480
¥
580 580
Center 2.46200 GHz Span 40.00 MHz Center 2.46200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
s Tgsmams s Igsmams

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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802.11n(HT20)

Agilent Spectrum Analyzer - Swept SA
L [ c

LIGNAUTO

03:00:43PM Sop 24, 2024

[Marker 12.418000000000 GHz

Ref Offset 2.04 dB
WL%SBMW Ref 22.04 dBm

PNO: Fast GO
IFGain:Low Atten: 30 dB

Avg Type: Log-Pur WACE[ - 3156
AvglHold:>1001100 TYPE Mt
o

Center 2.41200 GHz
#Res BW 3.0 kHz

usc

#VBW 10 kHz
[

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

Agilent Spectrum Analyzer - Swept SA
o -

Lowest channel

ALIGNAUTO

Ref Offset 2.04 dB
19 dBidiv Ref 22.04 dBm
og

RL RF AC
Marker 1 2.430760000000 GHz
i

WorFest G TrigiFreeRun Avg|Hold:>1001100
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr [l 3156
i

03:17:52PM Sep 24, 2024
TRa

TYPE M

Center 2.43700 GHz
#Res BW 3.0 kHz

=

#VBW 10 kHz
Tgsmans

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

Agilent Spectrum Analyzer - Swept SA
T

Middle channel

ALIGNAUTO

03:45: 10PM Sep 24, 2024

L RE___|0e AC
Marker 1 2.469760000000 GHz

Ref Offset 2.04 dB
augsrmv Ref 22.04 dBm
o

PNO:Fast GO Trig:FreeRun Avg|Hold:>1001100
IFGain:Low Atten: 30 dB

Avg Type: Log-Puir TACE[ - 315 6

TYPE M
0T

o

Center 2.46200 GHz
#Res BW 3.0 kHz

=

#VBW 10 kHz
Tgsmans

‘Span 40.00 MHz
Sweep 4.218 s (1001 pts)

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 20 of 62



7.6 Bands edges

7.6.1 Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

ANSI C63.10:2013

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 30 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

i [
A, e o o
o Y o
ol oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test plot as follows:

Test mode:

Agilent Spectrum Analyzer - Swept SA

AL RF - ls0a AC
Marker 3 2.396050000000 GHz

PNO:Fast G
IFGain:Low

ALIGNAUTO
Avg Type: Log-Pur
AvglHold:>1001100

06:45:35M Sop 24, 2024
TRace[l 5

TYPE|Mi

802.11b

Agilent Spectrum Analyzer - Swept SA

RL P |soe AC
Marker 3 2.476500000000 GHz

ALIGNAUTO

Avg Type: Log-Pur

NO: Fast G
IFGain:Low

AvglHold:> 1001100

ia:
Atten: 40 dB

10 dBidiv__Ref 30.00 dBm
Log

Start 2.38000 GHz Stop 2.43000 GHz

10 dB/div
Log

Ref 30.00 dBm

'Start 2.44000 GHz

Stop 2.49000 GHz|

#Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts) #Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts)
f 241200 GHz 2135 dBm 00 GHz 3760 dBm
f 239000GHz 48589 dBm §0GHz 47503 dBm
f 239605GHz 44557 dBm 247650GHz 34124 dBm
< 5 s
s Tgsmams s Iysmans,

Lowest channel

Highest channel

SENSEINT| SOURCE OFF

ALIGNAUTO

07:08:436M 520 24,2024
Type: Log-Pur A

SENSE:INT| SOURCE OFF ALIGNAUTO 06:52:55 PM Sep 24, 2024

Avg Type: Log-Pur
Avg|Hold:> 1001100

Trig: Free Run

Trig: Free Run AvglHold>100/100 NG Fast G
Atten: 40 dB IFGain:Low Atten: 40 dB
10 dBidiv__Ref 30.00 dBm 10 dBiciv__Ref 30.00 dBm
Log Log
0 »
0o 10
00 0o
o O 00
20 20
00 0 [ 00 ! &
@0 500
Start 2.38000 GHz Stop 2.43000 GHz Start 2.44000 GHz Stop 2.49000 GHz
#Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts) #Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts)
2.412 00 GHz. -10.703 dBm 2.462 00 GHz. 9137 dBm
2.390 00 GHz. -49.025 dBm 2.48350 GHz -43.091 dBm
2.396 05 GHz. -42.585 dBm 2.476 05 GHz. -34.336 dBm
> < >
= [ sa [

Lowest channel

Highest channel

Test mode:

802.11n(HT20

Agilent Spectrum Analyzer - Swept SA
RL

L RE___ 500 AC
Marker 3 2.395700000000 GHz

SENSE:INT| SOURCE OFF ALIGNAUTO
Type: Log-Pwr

07085200 52 24, 2024
" TRACE| 3
AvglHold>100/100

Agilent Spectrum Analyzer - Swept SA
ki

SENSE:INT| SOURCE OFF ALIGNAUTO

Jod R RS0 AC
Marker 3 2.476350000000 GHz

(06157:59 PM Sep 24, 2024
TRACE

Avg Type: Log-Pur A

AvglHold:>100/1100

o Trig:Free Run 3 ) g
IE('}' ‘:, o Atten: 40 dB |Eggi,:::“., - Anin: 40 dB
10 dBidiv__Ref 30.00 dBm 10 dBidiv__Ref 30.00 dBm
Log Log
00 0 9 w00 I8/ o
500 - i 50.0 1
w00 00
|
Start 2.38000 GHz Stop 2.43000 GHz, Start 2.44000 GHz Stop 2.49000 GHz,
#Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts) #Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts)
1 N f 241200 GHz 9974 dBm 1 N f 2.462 00 GHz 9262 dBm
2 N f 239000 GHz -49.087 dBm 2 N f 2.483 50 GHz 44858 dBm
3 N f 2396 70 GHz -43.017 dBm 8 N f 2.476 35 GHz 38071 dBm
4 4
5 5
6 6
7 7
8 8
9 9
10 10
" v 1" ~
s Igsamus vsa Istams

Lowest channel

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205

Test Method: ANSI C63.10: 2013

Test Frequency Range: All of the restrict bands were tested, only the worst band’s (2310MHz to

2500MHz) data was showed.

Test site: Measurement Distance: 3m

Receiver setup: Frequency Detector RBW VBW Value

Peak 1MHz 3MHz Peak
e G Average 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Apave:tariz 74.00 Peak
Test setup:
Tum Tables - g
—,_150cm_.~,j
-L_ | Receiver- l—[ Preamplifier- ]

Test Procedure: 1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Measurement data:

Test mode: 802.11b 2412MHz Test channel: Lowest

Horizontal
120.0 dBu¥/m

110

100

% (ﬂ,_’kv_‘_\_’\
. / \

/ F ‘\ FCC Part15 C-RE[Peak)
70 ‘ A

: o ity
50 1 M

I 1 [ X

Mw WWWHUU peak

40

30

20

10

0.0

2380.000 [(MHz] 24500
No. Frequency | Reading | Factor Level Limit  [Margin Detector

(MHz) (dBuV) | (dB/m) |(dBuVim)|{dBuVim)| (dB)
2390.000 21.72 26.32 48.04 7400 (-2596| peak
2390.000 6.80 26.32 33.12 5400 (-20.88| AVG
2412.000 67.88 2636 94 24 7400 |2024 | peak
2412.000 48.54 2636 74.90 5400 (2050 | AVG

| L R =

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Vertical

120.0 dBu¥/m

110

100

90

80

/ iy FCC Partl5 C-RE[Peak)
70 ! Y
- wa”"/ wwm
W %peak
40
30
20
10
0.0
2380.000 MHz] Z450.0
No Frequency | Reading | Factor Level Limit  [Margin -
: (MHz) (dBuV) | (dBim) |(dBuV/m)|(dBuV/m)| (dB)
1 23590.000 22.65 26.32 4897 7400 |-25.03| peak
2 23590.000 71.72 26.32 34 .04 5400 |-1996| AVG
3 2412.000 67.94 26.36 94 30 7400 |2030| peak
4 2412.000 52.50 26.36 7886 EA00 | 2486 | AVEG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test mode:

802.11b 2462MHz

Test channel:

Highest

Horizontal

120.0 dBu¥/m

110

100

90

an

5,

2

FCC Partl5 C-RE[Peak)

70

0

60

\ LAy

SUM

£
—

il

W Jmuwwx» peak
40
30 ;
20
10
0.0
2430.000 MHZ] 7490.0
N Frequency | Reading | Factor Level Limit  [Margin Detector
0- (MHz) (dBuV) | (dB/m) |{dBuVim)|(dBuVim)| (dB)
1 2462.000 67.74 26.44 94.18 7400 |20.18 | peak
2 2462.000 4775 26.44 7419 400 |2019 | AVG
3 2483.000 19.31 2647 4578 7400 |-28.22( peak
4 2483.000 502 2647 31.49 B400 |-2251| AVEG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical

120.0 dBu¥/m

110

100

90

80

i

7 ¥ FCC Partl5 C-RE[Peak)
70 7 '
) et ”'J‘M‘MM Bl
I ﬂ = 3
o0 M"’“W i r%K‘\"\"‘“"-“’V\ﬂm|:uaal<
40
30 3
20
10
0.0
2430.000 MHz] 90.0
N Frequency | Reading | Factor Level Limit  [Margin -
0- (MHz) (dBuV) | (dBim) |(dBuV/m)|(dBuV/m)| (dB)
1 2462.000 67.86 26.44 94 .30 7400 | 2030 | peak
2 2462.000 51.41 26.44 f7.85 5400 2385 | AVG
3 2483.000 24.14 2647 K061 7400 |-23.39| peak
4 2483.000 561 26.47 32.08 5400 |[-21.92| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test mode: 802.11g 2412MHz Test channel: Lowest

Horizontal
120.0 dBu¥/m

110

100

a0 /,—m—*—u—u—u—\}-ruﬂ—r—ﬂ—u—xﬁ__\\

" ‘J/ \Ill FCC Part15 C-RE[Peak)

70

50 w/ LW{‘MVWM s
50 I

B W A
40

30

20

10

0.0

2380.000 [(MHz) 24500
No. | Feuercy | Readng | Facor | Lovel | Lt Morgn| o
1 2390.000 2717 26.32 53.49 7400 |-2051| peak
2 2390.000 6.98 26.32 33.30 54 00 |-2070| AVG
3 2412.000 65.75 26.36 92 11 7400 [18.11| peak
4 2412.000 39.59 26.36 65.95 400 1195 AVG
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Vertical
120.0 dBu¥/m

110

100

a0 /’hﬁwﬁ) ‘""”_"_““\\
oo ] h FCC Partl5 C-RE[Peak)
70 / ; |

60 o W ]

IM T
50 ‘WM WMMM l |
W'W A L"x'/""\w‘w~---»»/\~«\,_J'L.-|:||3al<
40
30
20
10
0.0
2380.000 [MHz] 2450.0
No. Frequency | Reading | Factor Level Limit  |Margin -

(MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

2390.000 29 87 26.32 h6.19 7400 |-17.81| peak
2390.000 8.35 26.32 3467 5400 ([-19.33]| AVG
2412.000 66.64 26.36 93.00 7400 |19.00 | peak
2412.000 43.76 2636 70.12 5400 (1612 AVG

| WM =

Global United Technology Services Co., Ltd.
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Test mode: 802.11g 2462MHz Test channel: Highest
Horizontal

120.0 dBu¥/m

110

100

90 it Pttt Y

" / N

f \ FCC Part15 C-RE[Peak]
70 [ y
&0 e (1 i Pf \1 | n “ ﬂ

e

|

N
"I

40

50 L& Y ﬁl‘”\'mJ
LJ th“'

f

peak

30

A

20

10

0.0

2430.000 MHz] Z490.0
No Frequency | Reading | Factor Level Limit  [Margin -
: (MHz) (dBuV) | (dBim) |(dBuV/m)|(dBuV/m)| (dB)

1 2462.000 63.64 26.44 90.08 7400 |16.08 | peak
2 2462.000 39.00 26.44 65.44 5400 (1144 AVG
3 2483500 20.88 2647 47 35 7400 |-26.65| peak
4 2483500 4.96 2647 3143 400 |-2257| AVEG
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Vertical
120.0 dBu¥/m

110

100

90 i S S

" / \

70 | 4 |
&0 sz I\ J"mumﬂ«_/ \NJ\WHNM
e

A o peak

40

30

20

10

0.0

2430.000 (MHz) 24900
No. | Froquency |Readng | Facor | Lovl | Limt Matgh) oy
1 2462.000 66.52 26.44 92.96 7400 |18.96 | peak
2 2462.000 42.99 26.44 69.43 5400 |1543 | AVG
3 2483.500 26.82 2647 53.29 7400 |-20.71| peak
4 2483500 5T 2647 32.18 K400 |-21.82] AVG
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Test mode:

| 802.11n(HT20) 2412MHz

Test channel:

Lowest

Horizontal

120.0 dBu¥/m

110

100

90

an

FCC Partl5 C-RE[Peak)

70

60

50

MWMM M‘A’ngak

40

30

20

10

0.0

2380000 [MHz) 2450.0

Frequency | Reading | Factor Level Limit  [Margin

No. (MHz) (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) | ==t
1 | 2390000 | 2725 | 2632 | 5357 | 7400 [-2043| peak
2 | 2390.000 6.71 2632 | 33.03 | 54.00 [-20.97| AVG
3 | 2412000 | 6328 | 2636 | 8964 | 74.00 |1564 | peak
4 | 2412000 | 3871 | 2636 | 6507 | 54.00 |11.07 | AVG

Global United Technology Services Co., Ltd.
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Vertical
120.0 dBu¥/m

110

100

a0 / /‘-m..—-—»——a—-,—._}r._,_.f-'—\—a__\\
ao I)' ]'l FCC Part15 C-RE[Peak])
70 / 3 i

B0 4 .JJ \ ]I#

IW/
50 W/.e v “ i
wwwu peak
40
30
20
10
0.0
2380.000 [MHz] 2450.0
No. Frequency | Reading | Factor Level Limit  [Margin -

(MHz) ~ | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB)

2390.000 30.23 26.32 hb.55 7400 (-17.45| peak
2390.000 7.96 26.32 34.28 5400 ([-19.72] AVG
2412.000 66.27 2636 92.63 7400 | 1863 | peak
2412.000 42.92 26.36 69.28 K400 (1528 | AVG

| k2] =
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Test mode: 802.11n(HT20 2462MHz Test channel: Highest
Horizontal
120.0 dBu¥/m
110
100
= i %\ FCC Partl5 C-RE[Peak)
70 /f \\
G0 ' A
W
50 ﬂwn W \\‘ 1
- w MW L1
30 :
20
10
0.0
2430.000 MHZ] 90.0
N Frequency | Reading | Factor Level Limit  [Margin -
O- (MHz) (dBuV) | (dB/m) [(dBuVim)|(dBuVim)| (dB)
1 2462000 61.50 26.44 87.94 74 .00 13.94 | peak
2 2462.000 37.46 26.44 63.90 54 00 990 | AVG
3 2483.500 19.30 26.47 4577 7400 |-28.23| peak
4 2483.500 4.31 26.47 30.78 54 00 |-23.22| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical
120.0 dBu¥/m

110

100

a0 /{_f‘\_t—'_‘—\_\_,._,__)p_\_,__;—\_r\_\_\x\\
ao / ‘n\ FCC Part15 C-RE[Peak])
70 / Y
o0 W J \M
= IW %peak
40
30 ;
20
10
0.0
2430.000 [MHz] 24350.0
Frequency | Reading | Factor Level Limit  |Margin
o (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) | ==
1 2462 000 66.08 26.44 92 52 7400 (1852 | peak
2 2462.000 41.64 26.44 68.08 5400 [14.08 | AVG
3 2483.500 22.99 26.47 49 46 7400 (-2454| peak
4 2483.500 h42 26.47 31.89 5400 [-22.11] AVG
Remarks:

1. Only the worst case Main Antenna test data.

2. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

3. Final Level =Receiver Read level + Antenna Factor

The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.7 Spurious Emission

7.7.1 Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

ANSI C63.10:2013

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

e s o |
A OO
Y Y |
- == E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Test plot as follows:

| 802.11b | 802.11g

Lowest channel

lent Spectrum Analyzer

Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO 04:43.08PM 520 24, 2024
Avg Type: Log-Pur TRACE

PO Fast Trig: Free Run Avg|Hold>1001100
7 htten:40 B LGl

05:17:08 PM Sep 24, 2024
TRACE

1%3 idiv__Ref 30.00 dBm 1%3 idiv__Ref 30.00 dBm

w0 00
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
. S—

2412 GHz 2806 dBm 2412 GHz 6 dBm

4.824 GHz -42.162 dBm 4.824 GHz -46.153 dBm

7.236 GHz -46.799 dBm 7.236 GHz -47.028 dBm

9598 GHz -47.413 dBm 9.598 GHz -47.845 dBm
< > = < > 5
. s

30MHz~25GHz
Middle channel

Agilent Spectrum Analyzer - Swept SA

b~ R C ALIGAUTO (04/50:56PM Sep 24, 2024 ALIGH AU
Marker 4 9.748000000000 GHz Avg Type: Log-Pwr RACE[ID395 6 Avg Type: Log-Pwr
PROFast GO AvglHold:> 1001100 TYPEIM WA PO Fast GO Trig: ‘Avg|Hold:> 100100
IFGainlow ~ Atten:40 dB il IFGainilow ~ Atten: 40 dB
10 dBidiv__Ref 30.00 dBm 10 dBidiv__Ref 30.00 dBm
Log Log
200
100 10
0 00
10 100
a0 00
4 - a0
N § O ) b
~ | - |
Start 30 MHz Stop 25.00 GHz. Start 30 MHz Stop 25.00 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
L _ L
1 N f 2437 GHz 4719 dBm 1 N f 2437 GHz 0.324 dBm
2 N f 4874GHz  45312dBm 2 N f 4874GHz 45317 dBm
3 N f 7311GHz  46.987 dBm 3 N f 7311GHz  46.865 dBm
4 N f 9748GHz 48518 dBm a N f 9748GHz  47.756 dBm
5 5
6 6
7 7
8 8
9 9
10 10
1 v 11 v
< > < >
sa Tgsmns s gsmns

30MHz~25GHz

Highest channel

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
RL F RL

_ E 500 A SENGEIINT SOURCE OFF | ALIGNAUTO (04:57:26PM Sep 24, 2024 £ A ALIGNAUTO 05.03: 19PM Sap 24, 2024
Avg Type: Log-Pur TRACE[ -3 156 Avg Type: Log-Pwr TRACE <
Marker 4 9.848000000000 GHz o FL1 = T AvalHald> 1001100 e | Marker 4 9.848000000000 GHz AT Soab0 w»s‘m
IFGain:Low Atten: 40 dB oer s e
10 dBidiv__Ref 30.00 dBm 10 dBidiv__Ref 30.00 dBm
Log Log
20 200
100 <> 100
0 0
1 10
2 200
0 .
e ¢ ool & ’
600
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts), #Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
A S
2462 GHz 4.068 dBm 2462 GHz 0538 dBm
4924GHz  41913dBm 2 4924GHz 46088 dBm
7386GHz 46,016 dBm 3 7386GHz 45279 dBm
9848GHz  -47.658 dBm 4 9848GHz  -48.459 dBm
6
7
8
9
10
9 1 9
< > < >
usa Igsmnus s Tgsmnus

30MHz~25GHz
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| 802.11n(HT20)

Spectrum Analyzer - Swept SA

Marker 4 9.598000000000 GHz

 Fast
IFGain:Low

Lowest channel

CE OFF ALIGNAUTO
Avg Type: Log-Pwr
‘AvglHold:>1001100

=) ee
Atten: 40 dB

10 dBidiv__Ref 30.00 dBm

Log
20

o ¢

200

00 <> <>

500 Lo

600

Start 30 MHz
#Res BW 100 kHz

f 2.412GHz
f ¥

f 7.236 GHz
f 9598 GHz

caaoBun
mRRE

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386's (1001 pts)

DG =
-2.252 dBm
-45.132 dBm
-46.856 dBm
-46.880 dBm

s

30MHz~25GHz
Middle channel

SENSEANT| SOURCE OFF ALIGNAUTO

B
IFGain:Low Atten: 40 dB

Avg Type: Log-Pur
AvglHold:>1001100

) Trig: Free Run

10 dBidiv__Ref 30.00 dBm
Log

0o

100

200

0 I < Q

500 b

500

usc

Start 30 MHz Stop 25.00 GHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
FUNC

1N f 2.437 GHz -1.147 dBm

2 N f 4874 GHz 45913 dBm

3 N f 7311 GHz 16.047 dBm

g N f 9.748 GHz -48.001 dBm

6

7

8

9

10

1 v

>

Tfsmars

Agilent Spectrum Analyzer - Swept SA

o< R |s00AC
Marker 4 9.848000000000 GHz . Avg Type: Log-Pwr
PNO:Fast GO Trig: Free Run AvglHold:>100/100 e

30MHz~25GHz
Highest channel

SENSEINT| SOURCE OFF ALIGNAUTO 05:56:43PM Sep 24, 2024
TRACE Se

IFGain:Low Atten: 40 dB
10 dBidiv__Ref 30.00 dBm
Log
20,
om ¢
20
w00 &
500 b 9
00
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
2462 GHz 0690 dBm
4924GHz  46522dBm
7386GHz 46690 dBm
9848GHz 48283 dBm

Tysmirs

30MHz~25GHz
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7.7.2 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

Test site:

Receiver setup:

9kHz to 25GHz
Measurement Distance: 3m
Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak
AR Peak 1MHz 3MHz Peak
Peak 1MHz 10Hz Average

Note: For Duty cycle = 98%, average detector set as above For Duty
cycle < 98%, average detector set as below: VBW =1 /T

Limit: Frequency Limit (uV/m) Value Mesissilarlir:eent
0.009MHz-0.490MHz | 2400/F(KHz) | PK/QP/AV 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 30m

1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP am
960MHz-1GHz 500 QP
500 Average
Above 1GHz
5000 Peak
U For radiated emissions from 9kHz to 30MHz

= Test Antenna

Y

AU AL AL AL AL

sUcm >

For radiated emissions from 30MHz to1GHz
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11

[ Receiver- | { Preamplifiers ]f

For radiated emissions above 1GHz

Tum Table« .

<150cm >,

&

[Tocavar|—| Presmpiifar}

i

Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test environment: Temp.: 24.3 °C Humid.: 50% Press.: 1010mbar
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Test voltage: AC 120V, 60Hz

Test results: Pass

Remarks:
1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:

B 9kHz~30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,
and according to 15.31(0), the test result no need to reported.

B Above 18GHz

The emission from Above 18 GHz was pre-tested and found the result was 20dB lower than the limit, the
test result no need to reported.
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Below 1GHz

Ant. Pol. Horizontal
Test Mode: 802.11b 2412MHz
Remark: Only worse case is reported
80.0 dBu¥/m
70
60
FEC Pat15 RE-Clasg C_30-| 000MHz
50 e — Ir
I
40 I —
] 3 > peak
30 5 .\AUT ﬂv J"“‘l e W’AN
1 2 w L
20 MMWL&x : /W/J \ ﬁN
10
0.0
20.000 60 100 (MHz) 500 1000.0
N Frequency | Reading [ Factor Level Limit  [Margin -
0 (MHz) (dBuV) (dB/m) |(dBuVim)|(dBuV/m)| (dB)
1 33.3349 27.15 -2.32 24 .83 4000 ([-15.17| QP
2 43.5380 27.23 -4.02 2321 4000 |-16.79| QP
3 141.7694 3272 -6.66 26.06 4350 (1744 QP
4 200.0432 37.33 -4.75 32.58 4350 (-1092| QP
5 259 4433 40.41 591 34 50 4600 |-1150| QP
B 406.7820 3943 -4.48 34 .95 4600 |-11.05| QP
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Ant. Pol. Vertical
Test Mode: 802.11b 2412MHz
Remark: Only worse case is reported
80.0 dBu¥/m
70
60
FEC Parti5 RE-Clasq C_30-1 000 Hz
50 -6 !-
I
40 L
30 3 32 ?'\'\Jh%\/h ﬂi\j W‘w‘f” rud rwj'rﬁ peek
LA
20 i .\\,\,‘ MM"‘M/ W \//W
10
0.0
20,000 [51] 100 MHz) 500 T000.0
N Frequency | Reading | Factor Level Limit  [Margin Delecior
0- (MHz) (dBuV) | (dB/m) |{dBuVim)|(dBuVim)| (dB)
1 42 3314 31.66 -403 2763 4000 |[-1237| QP
2 1407767 38.88 -6.40 32.48 4350 |[-11.02| QP
3 200.0432 34.90 -3.15 31.75 4350 |[-11.75| QP
4 236.7928 36.87 -4 68 32.19 4600 |-1381| QP
5 398.2962 36.46 -2.86 3360 4600 |-1240| QP
G 458.3987 35.89 -2.23 33.66 4600 |-1234| QP
Global United Technology Services Co., Ltd.
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Above 1GHz

Test mode: 802.11b 2412MHz Test channel: Lowest
Horizontal:
120.0 dBu¥/m
110
100
7
a0
a0 FCC[Part15 C-RE[Peak)
70
(71} ) 5 q
50 Ll ‘U\ i
N I ST—— ( e L&WWWWMW SR =g N
30 ¥ 2
20
10
0.0
1000.000 MHz) §000 18000.
Frequency | Reading | Factor Level Limit  [Margin
- (MHz) (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) |PEtEctr
1 1023.440 47.74 1.76 4950 7400 |-2450( peak
2 1023.440 35.01 1.76 3677 400 [-17.23 AVG
3 1847.783 31.63 2524 5687 7400 [-17.13| peak
4 1847.783 15.86 25.24 41.10 400 [-1290( AVG
5 2123.366 32.83 25.90 KB T3 7400 |[-15.27| peak
G 2123.366 11.73 25.90 3763 400 [-16.37 AVG
7 2411.946 67.67 26.36 94 03 7400 |2003 | peak
8 2411.946 48.19 26.36 74 55 400 |2055( AVG
9 3394 584 29.85 2811 5796 7400 |-16.04( peak
10 3394 584 2.70 2811 3081 400 [-2319( AVG
11 7002.185 12.93 35.80 48.73 7400 |[-25.27| peak
12 7002.185 -6.49 35.80 2931 400 [-2469( AVG
Global United Technology Services Co., Ltd.
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Vertical:
120.0 dBu¥/m

110

100

90

80

FCC|Part15 C-RE[Peak]

70

60 [
T ¥ ‘ | 1
it [ MJWMJ LM“WW—AJ ?MMMWW%WWWW peak
30 40 12
20
10
0.0
1000.000 MHz) 8000 18000.
No. Frequency | Reading | Factor Level Limit  [Margin -
(MHz) (dBuV) | (dB/m) |(dBuVim)|{dBuV/m)| (dB)
1 1029.385 48.30 1.86 5016 7400 |(-2384| peak
2 1029.385 35.24 1.86 3710 5400 (-16.90| AVG
3 1847.783 29.01 2524 b4 25 7400 (-19.75| peak
4 1847.783 16.52 2524 4176 K400 (-1224| AVG
5 2123.366 31.51 2590 b7 .41 7400 (-16.59| peak
B 2123.366 14.75 2590 40.65 5400 ([-13.35| AVG
7 2412.000 67.95 26.36 94 31 7400 2031 | peak
i 2412.000 51.70 26.36 78.06 K400 (2406 | AVG
9 3394.584 32.52 28.11 60.63 7400 |[-13.37| peak
10 3394.584 273 28.11 30.84 5400 [-23.16| AVG
11 7002.185 13.54 35.80 4934 7400 |(-2466| peak
12 7002.185 -6.44 35.80 29.36 5400 [-2464| AVG
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Test mode:

802.11b 2437MHz

Test channel:

Middle

Horizontal:

120.0 dBu¥/m

110

100

90

80

FCC |Part15 C-RE[Peak])

70

60

3 5 ]
jz wl y “““‘““‘*‘"‘*““"““j ?L—”WWWJWWWWM peak
20 p - 12
20
10
0.0
1000.000 MHz) 8000 T8000.
No. | k) " | (dBuV) | (dBim) |(dBuvim) |(@Buvim)| (@B) |5
1 1011.652 48.25 1.58 4983 7400 |[-24.17| peak
2 1011.652 35.38 1.58 36.96 5400 ([-17.04| AVG
3 1837111 28.95 2521 54 16 7400 |(-19.84| peak
4 1837111 6.89 2521 32.10 54 00 ([-21.90| AVG
5 2123366 28.67 2590 b4 57 7400 |-1943| peak
G 2123.366 10.84 25.90 36.74 5400 ([-17.26| AVG
7 2437.000 65.38 26.40 91.78 7400 [17.78 | peak
] 2437.000 47.96 26.40 7436 5400 (2036 | AVG
9 3434138 26.86 2618 h504 7400 |-18.96| peak
10 3434138 8.16 28.18 36.34 5400 ([-1766| AVG
11 7002.185 14.09 35.80 49.89 7400 |[-24.11| peak
12 7002.185 -6.52 35.80 2928 5400 ([-24.72| AVG
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Vertical:

120.0 dBu¥/m

110

100

90
B FCC|Part15 C-RE(Peak]
70
60 % 5 2
50 x |1. i 11
i wwwm"w‘“u v-"JL\NWvJ MM‘J LWWWWWWWMWW peak
J0 ¥ 12
20
10
0.0
1000.000 MHz) 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
- (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) | ==
1 1047.429 27.32 23.64 5096 7400 |-23.04( peak
2 1047 429 975 2364 33.39 K4 00 |[-2061| AVG
3 1753.924 35.68 24 96 60 64 7400 |-13.36( peak
4 1753.924 15.05 24 96 40.01 54.00 [-13.99| AVG
5 2123366 3017 2590 56.07 7400 |-1793( peak
] 2123.366 10.12 2590 36.02 54.00 |-17.98| AVG
7 2437.000 6777 26.40 94 17 7400 |2017 | peak
8 2437.000 51.84 26.40 7624 54.00 |2424 | AVG
9 3555 586 31.60 28.37 59 97 7400 |-14.03| peak
10 3555.586 4.16 2837 3253 54.00 |-2147| AVG
11 7002.185 12.91 35.80 48.71 7400 |-2529( peak
12 7002.185 -6.51 3580 2929 5400 |-2471( AVG
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Test mode:

802.11b 2462MHz

Test channel:

Highest

Horizontal:

120.0 dBu¥/m

110

100

a0 }
80 E FCC|Part15 C-RE[Peak)
70 [
I 9
0
50 & } . ( 11
i 1\"-‘~ MMJ1 DMWWWM%WW peak
30 ; 12
20
10
0.0
1000.000 MHz) 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
No. (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) | ==ctr
1 1011.652 49.08 1.58 50 66 7400 |-23.34| peak
2 1011.652 35.63 1.58 3721 400 |-16.79| AVG
3 1837111 3355 2521 5876 7400 |-15.24| peak
4 1837111 7.20 2521 3241 400 |-21.59| AVG
5 2111.102 3549 25.88 6137 7400 |-12.63| peak
G 2111.102 15.09 25.88 4097 5400 |-13.03| AVG
7 2462000 66.54 26.44 9298 74 .00 1898 | peak
8 2462000 48.42 26.44 4 86 400 |2086 | AVEG
9 3434.138 34.30 Z28.18 62.48 7400 |-11.52| peak
10 3434138 12.67 28.18 40.85 400 |-13.15| AVG
11 7002.185 13.28 35.80 4908 7400 |-2492| peak
12 7002.185 -6.47 35.80 2933 400 |-2467| AVG
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Vertical:

120.0 dBu¥/m

110

100

90

80

o~

FCC [Part15 C-RE[Peak)
70
G0 : 5 i’- [ .
50 | ¥ J'lul'l'
i WWL’WJ l\»wv[ “‘“‘MWVWMJ WWMWW%WW peak
= 4 10 5
20
10
0.0
1000.000 MHz] 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
o (MHz) (dBuV) | (dBim) |(dBuv/m)|(dBuvim)| (dB) | ==
1 1023.440 48.41 1.76 5017 7400 |-23.83| peak
2 1023.440 3512 1.76 36.88 5400 |-17.12| AVG
3 1837111 29.02 2521 64 23 7400 |-19.77| peak
4 1837111 6.90 2521 3211 5400 |-21.89| AVG
5 2111.103 3152 25.88 67.40 7400 |-1660| peak
6 2111.103 10.82 25.88 3670 BA400 |-17.30| AVEG
i 2462.000 64.80 26.44 91.24 7400 |17.24 | peak
8 2462.000 51.20 26.44 7.64 400 |2364 | AVG
9 3576241 25.88 28.39 64 27 7400 |-19.73| peak
10 3576241 3.16 28.39 31.55 5400 |-2245| AVG
11 7002.185 12.79 35.80 48 59 7400 |-2541| peak
12 7002185 -6.52 3580 2928 400 |-24.72| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test mode: 802.11g 2412MHz Test channel: lowest
Horizontal:
120.0 dBu¥/m
110
100
7
90
8o FCC|Part15 C-RE[Peak]
70 ﬁ
60 3|3 2
50 | 'l r\ﬁ
- MW .J‘ Mw LMMWWW%WWW peak
= 10 2
20
10
0.0
1000.000 MHz) 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
o (MHz) (dBuV) | (dBim) |(dBuv/m)|(dBuVim)| (dB) | ==
1 1023.440 47.64 1.76 49.40 7400 |-2460| peak
2 1023.440 34.89 1.76 36.65 5400 |[-17.35| AVG
3 1847.783 31.48 2524 b6.72 7400 |-17.28| peak
4 1847.783 18.91 2524 44 15 5400 |-9.85 | AVG
5 2123.366 33.38 2590 h9 28 7400 |-14.72| peak
b 2123.366 12.42 25.90 38 32 5400 |-1568| AVG
7 2412.000 6b.77 26.36 92.13 7400 |1813 | peak
] 2412.000 39.42 26.36 65 78 5400 |(11.78 | AVG
9 3394 .584 33.33 28.11 61.44 7400 |-1256| peak
10 3394 .584 258 28.11 3069 5400 |[-23.31| AVG
" 7002.185 13.55 35.80 49 35 7400 |-2465| peak
12 7002.185 -6.58 35.80 2922 5400 |[-2478| AVG
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Vertical:
120.0 dBu¥/m

110

100

90
ao FCC |Part15 C-RE[Peak)
70
60 3 13 ﬁ 3
o | — b
40 MW 'Jr MW‘J m’“‘"‘*ﬂ%\fww Lt et ool peak
30 ‘ i 12
20
10
0.0
1000.000 MHz) 8000 18000.
No. Frequency | Reading | Factor Level Limit  [Margin -
(MHz) (dBuV) | (dB/m) |{dBuV/m)|{dBuV/m)| (dB)
1 1023.440 47 64 1.76 49 40 7400 (-2460| peak
2 1023.440 34.89 1.76 36.65 5400 [-17.35] AVG
3 1647.783 31.48 2524 ho 72 7400 [-17.28| peak
4 1847.783 18.91 2524 44 15 5400 |[-985 | AVG
5 2123.366 33.38 2590 5928 400 ([-14.72| peak
B 2123.366 12.42 2590 38.32 5400 [-15.68| AVG
7 2412.000 65.77 26.36 9213 7400 (1813 | peak
8 2412.000 39.42 26.36 65.78 5400 [11.78 | AVG
9 3394.584 33.33 28.11 61.44 7400 [-12.56| peak
10 3394.584 2.58 28.11 30.69 5400 ([-23.31] AVG
11 7002.185 13.55 35.80 49 35 7400 [-2465| peak
12 7002.185 -6.58 35.80 2922 5400 (-24.78| AVG
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Test mode:

802.11g 2437MHz

Test channel:

Middle

Horizontal:
120.0 dBu¥/m

110

100

90

80

70

FCC |Part15 C-RE[Peak])

60

i i

i v L“WWW A ettt et PRk

20 ; £ 12

20

10

0.0

1000.000 MHz] 8000 18000.
No. Frequency | Reading | Factor Level Limit  [Margin -

(MHz) (dBuV) | (dB/m) |{dBuV/m)|{dBu¥im)| (dB)

1 1011.652 48 48 1.58 5006 7400 |[-2394| peak
2 1011.652 35.61 1.58 3719 5400 [-16.81] AVG
3 1837111 35.14 2521 60.35 7400 |[-13.65| peak
4 1837111 7.06 2521 3227 K400 |[-21.73| AVG
5 2123.366 34.65 2590 60.55 7400 (-13.45| peak
G 2123.366 20.65 2590 45.55 5400 |-T7.45 | AVG
7 2437.000 62.54 26.40 88.94 7400 |[1494 | peak
8 2437.000 39.51 26.40 65.91 5400 [11.91] AVG
9 3414304 33.06 28.15 61.21 7400 |[-12.79| peak
10 3414304 533 28.15 3348 5400 [-2052] AVG
1 7002.185 12.87 35.80 48.67 7400 |[-2533| peak
12 7002.185 -6.42 35.80 2938 5400 [-2462| AVG
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Vertical:
120.0 dBu¥/m

110

100

90

80

70

FCC |Part15 C-RE[Peak]

) ! ]
jz (SR TN "’IMWW«»J ILWWMMW\AM%WW peak
= 10 >
20
10
00|
1000.000 MHz) 8000 T8000.
No. | Frecueroy | Readog | Factr | Level | Lt Margn o
1 1017.529 48.44 1.67 50.11 7400 |[-23.89| peak
2 1017.529 3573 1.67 3740 5400 |(-16.60| AVG
3 1847.783 32.69 2524 5793 7400 [-16.07| peak
4 1647.783 16.68 2524 4192 54 00 (-12.068| AVG
5 2111.103 33.24 25.88 59.12 7400 |(-14.88| peak
G 2111103 15.21 25 88 4109 54 00 ([-12.91| AVG
7 2437.000 67.03 26.40 9343 7400 | 1943 | peak
] 2437.000 43 49 26.40 69 89 5400 (1589 | AVG
9 3394 584 38.96 28.11 6707 7400 | -693 | peak
10 3394.584 2.56 28.11 3067 5400 ([-23.33| AVG
11 7002.185 13.42 35.80 4922 7400 |[-2478| peak
12 7002.185 -6.58 35.80 2922 5400 ([-24.78| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test mode: 802.11g 2462MHz Test channel: Highest
Horizontal:
120.0 dBu¥/m
110
100
7
a0
2 FCC|Part15 C-RE[Peak)
70
[11] 3 2 /F 9
50 i J ’NITL 1
s '\} N\v‘v.ﬂ-.,r'w L—-WWWW%MW peak
a0 3 10 12
20
10
0.0
1000.000 MHz] 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
No. (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | D=t
1 1011.652 48.50 1.58 5008 7400 |-2392| peak
2 1011.652 3541 1.58 3699 400 |-17.01| AVG
3 1837111 34.40 2521 K961 7400 |-14.239| peak
4 1837.111 6.98 2521 3219 400 |-21.81| AVG
5 2123.366 35.67 25.90 6157 7400 |-12.43| peak
G 2123.366 19.97 25.90 45 87 B400 |-813 | AVG
7 2462.000 64.54 26.44 9098 7400 |1698 | peak
8 2462.000 39.1 26.44 6555 B400 | 11565 AVG
9 3394 584 30.57 2811 L8 68 7400 |-1532| peak
10 3394 584 262 2811 30.73 400 |-2327| AVG
11 7002.185 13.29 35.80 49 .09 7400 |-2491| peak
12 7002.185 -6.52 35.80 2928 400 |-24.72| AVEG
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Vertical:

120.0 dBu¥/m

110

100

a0 /
2 L FCC [Partl5 C-RE[Peak)
70
60 3
50 X l‘lr.i
i JMW WMMMWMWMWW peak
2 ] 10 2
20
10
0.0
1000.000 MHz) 8000 T8000.
Frequency | Reading | Factor Level Limit  |Margin
- (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) |°=*=*"
1 1047.429 28.01 23.64 5165 7400 |-22.35| peak
2 1047.429 962 23.64 3326 400 |-20.74| AVG
3 1837111 33.83 2521 59 04 7400 |-14.96| peak
4 1837111 7.04 2521 3225 400 |-21.75| AVG
5 2123.366 35.95 25.90 6185 7400 |-12.15| peak
6 2123.366 19.02 2590 44 92 54 00 908 | AVG
i 2462.000 66.87 26.44 9331 7400 | 1931 | peak
8 2462.000 42.86 26.44 6930 400 |1530 | AVG
9 3394 584 30.66 2811 5377 7400 |-15.23| peak
10 3394 584 2.67 2811 30.78 400 |-2322| AVG
11 7002.185 12.98 35.80 4878 7400 |-2522| peak
12 7002.185 -6.47 35.80 2933 400 |-24 67| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test mode:

[ 802.11n(HT20) 2412MHz

Test channel:

Lowest

Horizontal:

120.0 dBu¥/m

110

100

a0
& FCC [Part15 C-RE[Peak)
70 b
60 % B 3
50 I3 1 nﬁ
i Mm’i L’"“"WM LNMNWWWMMM%W peak
= 10 2
20
10
0.0
1000.000 MHz] 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
o (MHz) (dBuV) | (dBim) |(dBuv/m)|(dBuVim)| (dB) | ==
1 1023.440 48.60 1.76 50.36 7400 |-23.64| peak
2 1023.440 34.87 1.76 36.63 5400 |-17.37| AVG
3 1847.783 29.35 2524 54 59 7400 |-19.41| peak
4 1847.783 14.98 2524 4022 5400 |-13.78| AVG
5 2123366 31.37 2590 T 2T 7400 |-16.73| peak
G 2123.366 15.43 25.90 4133 400 |1267| AVG
i 2412.000 64.22 26.36 90.58 7400 | 1658 | peak
8 2412.000 38.52 26.36 64 88 400 |10.88 | AVG
9 3394 584 32.48 28.11 60.59 7400 |-13.41| peak
10 3394 584 2.61 28.11 30.72 5400 |-2328| AVG
11 7002.185 13.03 35.80 48 83 7400 |-2517| peak
12 7002.185 -6.62 35.80 2918 400 |-24 82| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Vertical:
120.0 dBu¥/m

110

100 7

90

g FCC |Part15 C-RE[Peak]

70 h

]
60 5
3

50 1§ ] i I 11

i Wl\sﬂv{ 'NvMJ’ Lr-wmwmw_,mww b e Toms oot o tine] peak

30 ¥ 12

20

10

0.0

1000.000 MHz] 8000 18000.
N Frequency | Reading | Factor Level Limit  [Margin Detector
0- (MHz) (dBuV) | (dB/m) |{dBuV/m)|(dBuV¥im)| (dB)
1 1017.529 48.91 1.67 50.58 7400 ([-23.42| peak
2 1017.529 35.57 1.67 37.24 5400 [-16.76] AVG
3 1847.783 28.72 2524 5396 7400 (-20.04| peak
4 1847.783 13.06 2524 38.30 5400 [-15.70] AVG
5 2123.366 30.44 2590 56.34 7400 |[-17.66| peak
G 2123 366 13.51 2590 39 41 5400 [-1459] AVG
T 2412 000 67.56 26.36 9392 7400 (1992 | peak
] 2412.000 42.91 26.36 69.27 5400 (1527 AVG
9 3454 087 32.39 28 22 60 61 7400 |[-13.39| peak
10 3454 087 5.16 28 22 3338 K400 |[-2062| AVG
11 7002.185 12.88 3580 48 68 7400 |[-2532| peak
12 7002.185 -6.61 3580 2919 K400 |[-2481| AVG
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Test mode:

‘ 802.11n(HT20 2437MHz

Test channel:

Middle

Horizontal:

120.0 dBu¥/m

110

100

a0
& FCC [Part15 C-RE[Peak)
70
G0 it g9
5 g
50 [ A
- M_f\wmwvj wa L«WM“MIJ uMMWWWMWW poak
30 ; 2
20
10
0.0
1000.000 MHz] 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
o (MHz) (dBuV) | (dBim) |(dBuv/m)|(dBuVim)| (dB) | ==
1 1023.440 48.34 1.76 50.10 7400 |-23.90| peak
2 1023.440 34.88 1.76 36.64 5400 |-17.36| AVG
3 1837111 29.87 2521 K508 7400 |-18.92| peak
4 1837111 7.23 2521 32.44 5400 |-2156| AVG
5 2123366 30.23 2590 K613 7400 |-17.87| peak
G 2123.366 12.93 25.90 38.83 400 |-1517| AVG
i 2437.000 61.05 26.40 a7.45 7400 | 1345 | peak
8 2437.000 37.97 26.40 64 37 400 |10.37 | AVG
9 3434138 28.95 28.18 5713 7400 |-16.87| peak
10 3434138 8.30 28.18 36.48 5400 |-17.52| AVG
11 7002.185 13.03 35.80 48 83 7400 |-2517| peak
12 7002.185 -6.62 35.80 2918 400 |-24 82| AVG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical:
120.0 dBu¥/m

110
100
7
90
L FCLC [Part1lS C-RE[Peak]
70 ?
60 ] g
3
50 i - M 11
s WMJWJ 1MJ LNWMMW%«MWW“*
i 1o
10 12
20
10
0.0
1000.000 MHz) 8000 18000.
Frequenc Readin Factor Level Limit |Margin
Mo, q ¥ g 9N Detector

(MHz) ~ | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB)

1011.852 48.29 1.58 49 87 7400 |[-24.13| peak
1011.652 35.81 1.58 37.39 54 00 [-16.61| AVG
1847.783 29.16 25.24 54 .40 7400 [-19.60( peak
1847.783 15.02 2524 40.26 K4 00 |-13.74| AVG
2123.366 33.25 25.90 £9.15 7400 |[-14.85| peak
2123.366 15.56 25.90 41.46 5400 [-12.54] AVG
2437.000 66.64 26.40 93.04 7400 |[19.04 | peak
2437.000 42.56 26.40 68.96 5400 (1496 | AVG
3414.304 29.18 28.15 5T.33 7400 |[-16.67| peak
3414.304 590 28.15 34.05 5400 ([-19.95]| AVG
7002.185 13.50 35.80 4930 7400 |[-24.70| peak
7002.185 -6.62 35.80 29.18 5400 ([-24.82| AVG

Ll Zlale|ol~wo|o| & wln] =
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Test mode:

‘ 802.11n(HT20 2462MHz

Test channel:

Highest

Horizontal:

120.0 dBu¥/m

110

100

90

80

FCC

Partls C-RE[Peak]

70

60 3 5 3
50 b T ﬁh
4 w "LL-/W“J ‘“‘”W\M\WJ U\MWMWWMWWWW peak
% 10 )
20
10
0.0
1000.000 MHz] 8000 18000.
Frequency | Reading | Factor Level Limit  [Margin
o (MHz) (dBuV) | (dBim) |(dBuv/m)|(dBuVim)| (dB) | ==
1 1017.529 48.49 1.67 50.16 7400 |-23.84| peak
2 1017 .529 3552 1.67 3719 54 00 |-16.81| AVG
3 1847.783 30.75 2524 5599 7400 |-18.01| peak
4 1847.783 15.43 2524 4067 5400 |-13.33| AVG
5 2123366 2991 2590 h5 81 7400 |-18.19| peak
G 2123.366 1657 25.90 4147 400 |1253 AVG
i 2462.000 61.28 26.44 ar.72 7400 |13.72 | peak
8 2462.000 3771 26.44 64.15 400 1015 AVG
9 3454 087 28.51 2822 56.73 7400 |-17.27| peak
10 3454 087 4.34 2822 3256 5400 |-21.44| AVG
11 7002.185 13.22 35.80 4902 7400 |-24598| peak
12 7002.185 -6.64 35.80 29.16 400 |-24 84| AVEG
Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 60 of 62



Vertical:

120.0 dBu¥/m

110

100

.0

& FCC [Part1h C-RE[Peak)

70

60 3 5
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50 3 % Jkl

i WL‘M’ \""‘W"'\m‘"‘v\ﬁj MWWWMWWW peak

5 10 5

20

10

0.0

1000.000 MHz] 8000 18000.
N Frequency | Reading | Factor Level Limit |Margin Detector
0- (MHz) (dBuV) | (dB/m) [{(dBuV/m)|({dBuV/m)| (dB)

1 1017.529 48.90 1.67 5057 7400 [-23.43| peak
2 1017.529 35.85 1.67 3752 5400 |[-1648( AVG
3 1847.783 28.18 2524 5342 7400 |[-2058| peak
4 1847.783 13.24 2524 38.48 5400 [-15.52( AVG
5 2123 366 32.31 2590 58 21 7400 |[-15.79| peak
G 2123.366 20.21 2590 46.11 5400 |[-7.89 | AVG
7 2462.000 65.77 26.44 9221 7400 (1821 peak
] 2462.000 41.49 26.44 67.93 5400 (1393 | AVG
9 3454 087 28.18 28.22 b6 40 7400 |[-17.60| peak
10 3454.087 492 28.22 33.14 5400 |[-20.86( AVG
11 7002.185 12.62 3580 48 .42 7400 |[-2558| peak
12 7002.185 -6.62 3580 2918 5400 |[-2482( AVG

Remarks:

1.  Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2.  The emission levels of other frequencies are very lower than the limit and not show in test report.
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8 Test Setup Photo

Reference to the appendix I for details.
9 EUT Constructional Details

Reference to the appendix Il and appendix il for details.
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